
NOTICES
DEPARTMENT OF BANKING AND SECURITIES

Actions on Applications

The Department of Banking and Securities (Department), under the authority in the Banking Code of 1965 (7 P.S.
§§ 101—2204), the Department of Banking and Securities Code (71 P.S. §§ 733-1—733-1203) and 17 Pa.C.S. (relating to
Credit Union Code), has taken the following actions on applications received for the week ending June 16, 2020.

Under section 503.E of the Department of Banking and Securities Code (71 P.S. § 733-503.E), any person wishing to
comment on the following applications, with the exception of branch applications, may file comments in writing with the
Department of Banking and Securities, Bank Supervision or Credit Union and Trust Supervision (as applicable),
[...]
Ultraviolet light intensity
(mW/cm2)

XXX XXX Report XXX XXX XXX

Ammonia-Nitrogen
Nov 1 - Apr 30 Report XXX XXX Report XXX XXX
May 1 - Oct 31 65.0 XXX XXX 25.0 XXX 50

Sludge use and disposal description and location(s): The waste sludge will be stored in an aerated sludge holding tank
and later hauled to the applicants existing Millers Run STP for disposal, NPDES Permit No. PA0252603.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
412-442-4000.

The EPA Waiver is in effect.

PA0219088, Industrial, SIC Code 4953, AK Steel Corp, P.O. Box 823, Butler, PA 16003. Facility Name: AK Steel Corp
Bridgeville Plant. This proposed facility is located in Collier Township, Allegheny County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated industrial
waste.

The receiving stream(s), Painters Run (WWF), is located in State Water Plan watershed 20-F and is classified for Warm
Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public water supplies.

NOTICES 3121

PENNSYLVANIA BULLETIN, VOL. 50, NO. 26, JUNE 27, 2020



The proposed effluent limits for Internal Monitoring Point (IMP) 101 are based on a design flow of 0.074
MGD.—Interim Limits.

Mass Units (lbs/day) Concentrations (mg/L)
Parameters Average

Monthly
Daily

Maximum
Inst.

Minimum
Average
Monthly

Daily
Maximum

IMAX

Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX Report XXX XXX Report
Biochemical Oxygen

Demand (BOD5)
XXX XXX XXX Report Report XXX

Chemical Oxygen Demand (COD) XXX XXX XXX Report Report XXX
Total Suspended Solids XXX XXX XXX Report Report XXX
Total Dissolved Solids XXX XXX XXX Report Report XXX
Ammonia-Nitrogen XXX XXX XXX Report Report XXX
Aluminum, Total XXX XXX XXX Report Report XXX
Antimony, Total (ug/L) XXX XXX XXX Report Report XXX
Arsenic, Total (ug/L) XXX XXX XXX Report Report XXX
Cadmium, Total (ug/L) XXX XXX XXX Report Report XXX
Chromium, Hexavalent (ug/L) XXX XXX XXX Report Report XXX
Copper, Total (ug/L) XXX XXX XXX Report Report XXX
Cyanide, Total (ug/L) XXX XXX XXX Report Report XXX
Iron, Total XXX XXX XXX Report Report XXX
Lead, Total (ug/L) XXX XXX XXX Report Report XXX
Mercury, Total (ug/L) XXX XXX XXX Report Report XXX
Nickel, Total (ug/L) XXX XXX XXX Report Report XXX
Selenium, Total (ug/L) XXX XXX XXX Report Report XXX
Silver, Total (ug/L) XXX XXX XXX Report Report XXX
Sulfate, Total XXX XXX XXX Report Report XXX
Thallium, Total (ug/L) XXX XXX XXX Report Report XXX
Vanadium, Total (ug/L) XXX XXX XXX Report Report XXX
Zinc, Total (ug/L) XXX XXX XXX Report Report XXX
Phenol XXX XXX XXX Report Report XXX
Acrolein (ug/L) XXX XXX XXX Report Report XXX
Acrylonitrile (ug/L) XXX XXX XXX Report Report XXX
Aniline XXX XXX XXX Report Report XXX
a-Terpineol XXX XXX XXX Report Report XXX
1,3-Dichloropropylene (ug/L) XXX XXX XXX Report Report XXX
1,4-Dioxane (ug/L) XXX XXX XXX Report Report XXX
Benzoic Acid XXX XXX XXX Report Report XXX
Carbon Tetrachloride (ug/L) XXX XXX XXX Report Report XXX
Chloride XXX XXX XXX Report Report XXX
Bromide XXX XXX XXX Report Report XXX
Chlorodibromomethane (ug/L) XXX XXX XXX Report Report XXX
1,1,2,2-Tetrachloroethane (ug/L) XXX XXX XXX Report Report XXX
Naphthalene XXX XXX XXX Report Report XXX
p-Cresol XXX XXX XXX Report Report XXX
Pyridine XXX XXX XXX Report Report XXX
Trichloroethylene (ug/L) XXX XXX XXX Report Report XXX
Vinyl Chloride (ug/L) XXX XXX XXX Report Report XXX
Radium-226 (pCi/L) XXX XXX XXX Report Report XXX

The proposed effluent limits for IMP 101 are based on a design flow of 0.074 MGD.—Final Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Daily
Maximum

Inst.
Minimum

Average
Monthly

Daily
Maximum

IMAX

Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Biochemical Oxygen

Demand (BOD5)
XXX XXX XXX 56.0 220.0 XXX

Chemical Oxygen Demand (COD) XXX XXX XXX Report Report XXX
Total Suspended Solids XXX XXX XXX 27.0 88.0 XXX
Total Dissolved Solids XXX XXX XXX Report Report XXX
Ammonia-Nitrogen XXX XXX XXX 4.90 10.0 XXX
Aluminum, Total XXX XXX XXX 0.75 0.75 XXX
Antimony, Total (ug/L) XXX XXX XXX 8.30 12.95 XXX
Arsenic, Total (ug/L) XXX XXX XXX 14.82 23.13 XXX
Cadmium, Total (ug/L) XXX XXX XXX 0.40 0.63 XXX
Chromium, Hexavalent (ug/L) XXX XXX XXX 15.41 24.04 XXX
Copper, Total (ug/L) XXX XXX XXX 13.30 20.75 XXX
Cyanide, Total (ug/L) XXX XXX XXX Report Report XXX

3122 NOTICES

PENNSYLVANIA BULLETIN, VOL. 50, NO. 26, JUNE 27, 2020



Mass Units (lbs/day) Concentrations (mg/L)
Parameters Average

Monthly
Daily

Maximum
Inst.

Minimum
Average
Monthly

Daily
Maximum

IMAX

Iron, Total XXX XXX XXX 1.60 2.49 XXX
Lead, Total (ug/L) XXX XXX XXX 4.72 7.36 XXX
Mercury, Total (ug/L) XXX XXX XXX 0.07 0.12 XXX
Nickel, Total (ug/L) XXX XXX XXX Report Report XXX
Selenium, Total (ug/L) XXX XXX XXX 7.40 11.54 XXX
Silver, Total (ug/L) XXX XXX XXX Report Report XXX
Sulfate, Total XXX XXX XXX Report Report XXX
Thallium, Total (ug/L) XXX XXX XXX Report Report XXX
Vanadium, Total (ug/L) XXX XXX XXX 148.2 231.3 XXX
Zinc, Total (ug/L) XXX XXX XXX Report Report XXX
Phenol XXX XXX XXX 0.029 0.048 XXX
Acrolein (ug/L) XXX XXX XXX 3.0 3.0 XXX
Acrylonitrile (ug/L) XXX XXX XXX 0.31 0.49 XXX
Aniline XXX XXX XXX 0.015 0.024 XXX
a-Terpineol XXX XXX XXX 0.019 0.042 XXX
1,3-Dichloropropylene (ug/L) XXX XXX XXX Report Report XXX
1,4-Dioxane (ug/L) XXX XXX XXX Report Report XXX
Benzoic Acid XXX XXX XXX 0.073 0.119 XXX
Carbon Tetrachloride (ug/L) XXX XXX XXX 0.88 1.37 XXX
Chloride XXX XXX XXX Report Report XXX
Bromide XXX XXX XXX Report Report XXX
Chlorodibromomethane (ug/L) XXX XXX XXX Report Report XXX
1,1,2,2-Tetrachloroethane (ug/L) XXX XXX XXX 0.60 0.94 XXX
Naphthalene XXX XXX XXX 0.022 0.059 XXX
p-Cresol XXX XXX XXX 0.015 0.024 XXX
Pyridine XXX XXX XXX 0.025 0.072 XXX
Trichloroethylene (ug/L) XXX XXX XXX 13.0 20.28 XXX
Vinyl Chloride (ug/L) XXX XXX XXX 0.15 0.24 XXX
Radium-226 (pCi/L) XXX XXX XXX Report Report XXX

In addition, the permit contains the following major special conditions:
• If applicable, the permittee shall obtain a Water Quality Management (WQM) permit from DEP for construction of

treatment facilities and complete construction in accordance with the WQM permit application prior to commencing
discharges authorized by this permit.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
412-442-4000.

The EPA Waiver is in effect.

Northwest Regional Office: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481,
Phone: 814.332.6942, Email: RA-EPNPDES_NWRO@pa.gov.

PA0288144, Sewage, SIC Code 4952, 8800, Kristine & Vincent Balinski, 3578 Reichert Road, Erie, PA 16509.
Facility Name: Kristine & Vincent Balinski SRSTP. This proposed facility is located in McKean Township, Erie County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated sewage.
The receiving stream is an Unnamed Tributary to Elk Creek, is located in State Water Plan watershed 15-A and

classified for Cold Water and Migratory Fish, aquatic life, water supply and recreation. The discharge is not expected to
affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0004 MGD.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Minimum Annual
Average

Maximum IMAX

Flow (GPD) Report
Annl Avg

XXX XXX XXX XXX XXX

pH (S.U.) XXX XXX 6.0
Inst Min

XXX XXX 9.0

Total Residual Chlorine (TRC) XXX XXX XXX Report XXX XXX
Biochemical Oxygen

Demand (BOD5)
XXX XXX XXX 10.0 XXX 20.0

Total Suspended Solids XXX XXX XXX 10.0 XXX 20.0
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX

Sludge is disposed off-site.
You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at

814-332-6078.

The EPA Waiver is in effect.

NOTICES 3123

PENNSYLVANIA BULLETIN, VOL. 50, NO. 26, JUNE 27, 2020



PA0288411, Sewage, SIC Code 8800, David M. Carroll Jr., 9705 Bliley Road, Waterford, PA 16441-7309. Facility
Name: David M. Carroll Jr SRSTP. This proposed facility is located in Greene Township, Erie County.

Description of Proposed Activity: The application is for a new NPDES permit for a new discharge of treated SRSTP
sewage.

The receiving stream(s), Unnamed Tributary to East Branch LeBoeuf Creek (TSF), is located in State Water Plan
watershed 16-A and is classified for Trout Stocking, aquatic life, water supply and recreation. The discharge is not
expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of .0004 MGD.—Limits.
Mass Units (lbs/day) Concentrations (mg/L)

Parameters Average
Monthly

Average
Weekly

Minimum Annual
Average

Maximum IMAX

Flow (GPD) Report
Annl Avg

XXX XXX XXX XXX XXX

pH (S.U.) XXX XXX 6.0
Inst Min

XXX XXX 9.0

Biochemical Oxygen
Demand (BOD5)

XXX XXX XXX 10.0 XXX 20

Total Suspended Solids XXX XXX XXX 10.0 XXX 20
Fecal Coliform (No./100 ml) XXX XXX XXX 200 XXX XXX

Sludge use and disposal description and location(s): Septage must be pumped and hauled off-site by a septage hauler
for land application under a general permit authorized by DEP or disposal at an STP.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
814-332-6340.

The EPA Waiver is in effect.

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law (35 P.S. §§ 691.1—
691.1001).

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, 484.250.5900.

WQM Permit No. 4601405, Sewage, Amendment, Montgomery Township Municipal Sewer Authority, 1001
Stump Road, Montgomeryville, PA 18936.

This proposed facility is located in Montgomery Township, Montgomery County.

Description of Action/Activity: Change from liquid sodium hypochlorite to gaseous chlorine.
WQM Permit No. WQG02091421, Sewage, Amendment, Bucks County Water & Sewer Authority, 1275 Almshouse

Road, Warrington, PA 18976.

This proposed facility is located in Doylestown Township, Bucks County.
Description of Action/Activity: Addition of a small grinder pump station in the collection system.

WQM Permit No. 0920404, Sewage, Warminster Municipal Authority, 415 Gibson Avenue, P.O. Box 2279,
Doylestown, PA 18974.

This proposed facility is located in Warminster Township, Bucks County.

Description of Action/Activity: Replace 2 existing pumps and associated valves and piping.
Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915.

WQM Permit No. 5489403A-1, Sewage, Schuylkill Haven Borough Municipal Authority, 333 Center Avenue,
Schuylkill Haven, PA 17972.

This existing facility is located in Schuylkill Haven Borough, Schuylkill County.

Description of Proposed Action/Activity: The project is for upgrades to the wastewater treatment plant, including the
installation of a new automatic influent screen and replacement of the following: influent and return activated sludge
pumps, aeration system for the aeration tanks and aerobic digesters, media within the final filter, and several
components of the primary clarifier. The existing belt filter press will be replaced with a screw press.

Southcentral Region: Clean Water Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110.

WQM Permit No. 0610401, Amendment, Sewerage, Spring Township, 2850 Windmill Road, Sinking Spring, PA
19608-1668.

This proposed facility is located in Spring Township, Berks County.

Description of Proposed Action/Activity: Seeking permit approval for addition of third clarifier to WWTP No. 3.
WQM Permit No. 2817403, Amendment, Sewerage, Hamilton Township Municipal Authority, 127 Crottlestown

Road, Chambersburg, PA 17202.

This proposed facility is located in Hamilton Township, Franklin County.

Description of Proposed Action/Activity: Seeking permit approval for Pump Station # 14 improvements.

3124 NOTICES

PENNSYLVANIA BULLETIN, VOL. 50, NO. 26, JUNE 27, 2020



WQM Permit No. 0708404, Amendment, Sewerage, Altoona Water Authority, 900 Chestnut Avenue, Altoona, PA
16601, Blair County.

Description of Proposed Action/Activity: Seeking permit approval for the Pleasant Valley South Jaggard Street Pump
Station project.

WQM Permit No. 0600408, A1, Upper Bern Township, 25 North Fifth Street, P.O. Box 185, Shartlesville, PA 19554.

This proposed facility is located in Upper Bern Township, Berks County.

Description of Proposed Action/Activity: Seeking permit approval for the North Sewer Service Area Pump Replacement.

Southwest Region: Clean Water Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 6520402, Sewage, Westmoreland County Municipal Authority, P.O. Box 730, Greensburg, PA
15601.

This proposed facility is located in Hempfield Township, Westmoreland County.

Description of Proposed Action/Activity: The applicant proposes to increase capacity of the Fort Allen Interceptor in the
Fort Allen portion of Hempfield Township. The work involves installation of 6,600 LF of 18-inch parallel pipe and 950 LF
of replacement/relocation15-inch pipe.

Northwest Region: Clean Water Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 6120401, Sewage, Franklin City General Authority, 430 13th Street, Franklin, PA 16323-1317.

This proposed facility is located in Franklin City, Venango County.

Description of Proposed Action/Activity: Replacement and rehabilitation of public sanitary sewer system.

WQM Permit No. WQG028320 A-1, Sewage, Breakneck Creek Region Authority, 1166 Mars Evans City Road,
Mars, PA 16046-2216.

This existing facility is located in Adams Township, Butler County.

Description of Proposed Action/Activity: Sewer extension and improvements to Denny Road Pump Station.

IV. NPDES Individual Permit Applications for Stormwater Discharges from Municipal Separate Storm Sewer
Systems (MS4s).

Southeast Region: Clean Water Program Manager, 2 East Main Street, Norristown, PA 19401, Email:
RA-EPNPDES_SERO@pa.gov.

PAI130523, MS4, East Bradford Township, 666 Copeland School Road, West Chester, PA 19380-1822. The
application is for a renewal of an individual NPDES permit for the discharge of stormwater from a regulated municipal
separate storm sewer system (MS4) to waters of the Commonwealth in East Bradford Township, Chester County. The
receiving streams, East Branch Brandywine Creek (WWF, MF), Unnamed Tributary to Plum Run (WWF, MF), Blackhorse
Run (TSF, MF), Broad Run (HQ-CWF, MF), Unnamed Tributary to Taylor Run (TSF, MF), and Brandywine Creek (WWF,
MF), are located in State Water Plan watershed 3-H and are classified for Migratory Fishes, High Quality—Cold Water,
Warm Water Fishes, Trout Stocking, and Migratory Fish, aquatic life, water supply and recreation. The applicant is
classified as a small MS4.

The applicant has submitted the following plan with the application to reduce pollutant loads to impaired waters:

• A Total Maximum Daily Load (TMDL) Plan

The Department has made a tentative determination to issue the NPDES permit. Written comments on the application
and draft permit will be accepted for 30 days following publication of this notice. The period for comment may be
extended at the discretion of DEP for one additional 15-day period. You may make an appointment to review the DEP
files on this case by calling the File Review Coordinator at 484-250-5910.

The EPA waiver is in effect for small MS4s and is not in effect for large MS4s.

Northeast Region: Clean Water Program Manager, 2 Public Square, Wilkes-Barre, PA 18701-1915, Email:
RA-EPNPDES_NERO@pa.gov.

PAI132247, MS4, Washington Township Northampton County, 1021 Washington Boulevard, Bangor, PA 18031.
The application is for a renewal of an individual NPDES permit for the discharge of stormwater from a regulated
municipal separate storm sewer system (MS4) to waters of the Commonwealth in Washington Township, Northampton